MR150 I ERamffit&sk

Y UE=ANY RV H—
NO. mEEs naH ENGLISH DESCRIPTION | =R ==L
1 [100011261-0004 GB5789#212M6 X 12( XEX) Bolt, M6 X 12 1 50
2 [100106538 TXE (062X 15X ¢13_[X_RoHS) Washer,6.2X15X @13 1 50
3 [100100407-0004 ZY 1506 MzEER(XEX) Screw 2 200
4 (100208911 SGY6HL M=AX(22 X 12) Gasket 2 200
5 [100205616-0005 A FAN— Upper Cover Cylinder Head 1 3,200
6 (100208447 = Seal Ring,Of Upper Cover Cylinder Head 1 1,200
7 [100207541-0006 PPz Cylinder Block Assembly 1 8,800
9 100104154 NGK_CPRBEA-9 Spark Plug 1 CPRSEA-9
10 (100208589 N—=RHRT v k Gasket Cylinder Block 1 350
11 [100010556 112X ¢ 10X 12(RoHS) Pin,@ 10X 12 2 50
12 [100104433-0006 POPZ oY Cylinder Head Assy 1 18,000
13 [100011285-0001 GB5789#242M6 X 105( XEX) Bolt, M6 X 105 2 100
14 100107753 OZUE(p30X 2.5_HURE) O-Ring, ¢30X2.5 2 150
15 [100725321 ZY150 X S&(UQ-7N) Inlet Pipe 1 1,800
16 [100011266-0004 GB5789#2#2M6 X 20( XEX) Bolt, M6 X 20 2 50
17 {100208866 ANy RHRXT v b Gasket Assy Cylinder Head 1 1,250 12 FUET l-mﬁ:/’,im%m{lk
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY
(19100208765 [FeomAryE  GasketCauretr | 1 | 250 0

[2171100204676-0002 | CG125D4 K= CIbsb M x 4064 KIERR)




BLSY IR/ IOLT

NO. FE 32 BRE ENGLISH DESCRIPTION | {EM#X BH{iff
1 (100105193 ZY 15042 BREEATIEMS x 14 Bolt 2 50

2 (100105158 CB125R15 1B i 15 0% Nut Valve Clearance 2 50

3 (100105168 CB125RIS1 ] 1B 47 R4] Screw,Valve Clearance 2 50

4 (100200345 ZY15050 138 Rocker Arm 2 1,800

5 (100200371 ZY15051 1B Rocker Shaft 2 380 .
6 (100303225 ZY150 LR sT R Suppoert Of Upper Rocker Arm 1 3,800 3
7 [100100911 AR 6% 10 Pin,6x 10 2 100 4
8 (100105183 ZY1505 | [HEB4E Rocker Arm Assembly Valve 1 6,800 5
9 (100105320 70501485 Valve Locker 4 100

10 [100200691 ZY1505 15 S E( £) SpRing,Seat 2 250 6
11 [100200726 ZY1505 1 IRsh S E Inner SpRing,Assy 2 250

12 {100105334 708 MEHEGRH) Seal Valve Stem 2 250

13 100200702 ZY1505 15} S B () Outer Valve SpRing,Retainer 2 150

14 (100200637 ZY1508FS] Exhaust Valve 1 1,200

15 [100200588 ZY150H#51] Intake Valve 1 880

16 (100200182 ZY 150 bt BB (TPI4HK) Gamp Shaft Comp 1 4,200

17 [100011264-0003  |GB57894ZAEM6x 16( £ EI4t) Bolt, M6x 16 2 50

18 (100053423 ZY15008 48 AR Stop Plate Camshaft 1 150

19 [100200498 ZY150%5 FERAE Guide Plate Chain 1 700

20 (100072152 ZY1507KBIER a4 (DID) Timing Driven Sprocket 1 900
21[100011171-0002  |GB5783##48M6x 12(22E14k) Bolt, M6x 12 2 50

22 [100105099 SGY6IEH SR E(5x94_thifizHk_DID) Sproket Chain 1 3,800

23 /100200474 ZY150% 585k EARAL & Tension Plate Assy 1 1,200

24 |100208744 ZY1505k ZBREHW(2E) Gasket Tensioner 1 200

25 |100200522-0008  |ZY1503k K 3R4LE (IR _HiEAEIME_8806) Chain Tensioning Wheel 1 1,800

26 {100055588-0006 GB16674/\MIRAEME X 20( 22 B 5E) Bolt, M6x20 2 50

27 (100202745 ZY 15045 R4S Assembly Chain Protect Plate 1 250
28(100011279-0002  |GB57894248M6x 70( 22 F4¥) Bolt, M6x70 1 100

29 (100100868 ERTHP8X 14X 6.3 Dowel Pin,p8x 14x 6.3 1 50

30 (100107799 OBJE (p6.5% 1.8_RIKK) 0-Ring,6.5%1.8 1 150

31

32

w
w

ALY
VALVE MECHANISM




D520 —-XH)\—

NO. HEBY Bt ENGLISH DESCRIPTION | {ER3#
1 [100011536-0002  |GB16674/)\i4ZAEMEX30( 2~ EkE) Bolt, M6x30 3
2 (100011538-0003 GB16674/\MIRAEME X 40( 22 B 5E) Bolt, M6x40 8
3 |100066454-0002 ZY1507%f535(ZY 150~ i##-1#_8805) Back Part L.Crankcase Cover 1
4 [100203168-0004 ZY150B SR BEHE (SR BB Ak Controlling Arm Assembly Clutch 1
5 (100104759 CB125TEARRIRIEME (12X 18x5_FNHEAN) Oil Seal 12x18x5 1
6 (100103443 CB125MIE &SRR N E 5 Clutch Controlling Arm Spring 1
7 |100100636-0001  |CB125HMHEHEFH(KE) Clutch Lever Pin 1
8 |100206203-0157 ZY150 34 E (MAHFR_{LH_E4R_8805) Cover Comp Right Crankcase 1
9 100104883 S1104URRAE(BAN_BiR_AE) Oil Ruler Assy 1
10 [100031573 ORI (p18x3_TIiK) 0-Ring,18x3 1
11 100100868 ERIHP8x 14X 6.3 Dowel Pin,p8x 14x 6.3 4
12 [100203104-0004 ZY150 B A8 NFRT A (L EE) Holder Cliutch Cable 1
13 (100208654 ZY 150 mh4FA R AT 1 Gasket R.Crankcase Cover 1
14 [100055591-0006 GB16674/\MIRAEMEX 12( 22 B 5E) Bolt, M6x12 1
15 [100206191 ZY 15084 AL % Fixing Plate Magneto Cable 1
16 (100208524 ZY 150 i FERT 2 5 34 Gasket L.Crankcase Cover 1
17 {100204853-0008 ZY 150735 ( {95 _EB1R_8805) Front Part,L.Crankcase Cover 1

1
1
1
1
2
2
7
1

18 [100103062-0024  |C100AHFLE(8805) Cap Big View Hole
19 100107733 ORIE((p27.4%2.65_FIHL) O-Ring,p27.4x2.65 150
20 [100103059-0025  |C100/\}iFLE5(8805) Cap Small View Hole 350
21 100138362 OBJE((p13.2x2.65_FIHL) O-Ring, ¢13.2x2.65 150
22 [100011539-0001  |GB16674/)\ALBIEM6 x45( 2% E15E) Bolt, M6x45 50
23{100011536-0002  |GB16674/\iIZIEM6X30(22EI%E) Bolt, M6x30 50
24 [100011537-0002  |GB16674/)\AL4#IEM6 x 35( 2% E15E) Bolt, M6x35 50
25(100011537-0002  |GB16674/\IZIEM6X35(2EI%F) Bolt, M6x35 50

N
(o)}

11—

i i 4 2
CRANKCASE COVER




ISYF

NO. BEES BRE ENGLISH DESCRIPTION | /%K B
1 [100202833 ZY150E a3 M a1l S5 _SHEEEA M) Clutch Assy 1 18,000
2 (100203082 ZY150E & 2R HEAT Pushing Rod Clutch 1 500
3 {100011533-0005 GB16674/\MEIRAEMEX 22( 22 3 5E) Bolt, M6x22 4 50
4 (100010669 #i7%(6003) Bearing, 6003 1 800
5 1100202938 ZY1508588haE End Cover Clutch 1 1,200
6 (100103394 ZY150B &8 & SpRing,Clutch 4 250
7 1100202920 ZY1508 5880 0E Center Sleeve Clutch 1 1,800
8 (100203033 CB125HIE & E R (B TERN) Drive Friction Disk 5 900
9 (100203061 ZY150E8 &3 MEEEH Outer Friction Disk A 4 350
10 [100202952 ZY150B &85 Pressure Plate Clutch 1 1,500
11 (100103342 ZY150E & st ke Washer 1 250
12 [100202995 ZY150B &8I B4 E(4lir) Out Case Assembly Clutch 1 9,000
13 (100103354 ZY150EERME Sleeve Clutch 1 1,500
14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29




AALWKRST

NO. FE 32 BRE ENGLISH DESCRIPTION | {EM#X BH{iff

1 (100053714 ZY 15041 A 3eah Oil Filter Comp 1 1,200
2 (100072890 ZY 1500 IE AR L HE Gl v 3mm) Oil Pipe 1 250
3 |100010978-0001  |GB819.244TM5x 12( £ E4%) Screw, M5x12 3 50
4 (100104844 SpRing,Oil Pipe 1 150
5 1100104848 Oil Filter Cover 1 250
6 (100104850 Open Pin 1 50
7 1100104599 Gasket Oil Filter 1 50
8 (100100514 C100EBERVKIRGM14x1 Lock Nut Clutch 1 100
9 (100103344 C1l00EHE R ILE Dish Washer,Clutch 1 50
10 [100053715 ZY 1500 iE AR T4 Rotor Ass. Of Oil Filter 1 200
11 (100103496 ZY150F 3t Primary Drive Gear 1 2,800
12 100100868 ERIHIP8X 14X (6.3 Dowel Pin,p8x 14x 6.3 2 50
13 [100010945-0002 GB818IR4TM4x8( = H%E) Screw, M4x8 1 50
14 1100204512 ZY 15007 &R Oil Pump Cover 1 250
15 (100100190 CG125DHLHZEAEEF Inner Rotor Oil Pump 1 200
16 [100100200 CG125DHUBZEINET Outer Rotor Oil Pump 1 250
17 [100204555 ZY 1500 UHAA Oil Pump Body 1 900
18 100032890 GB119.2[#ER1(p2.5x10 Pin, ¢2.5x10 1 50
19 (100032894 GB119. 2[4 p4x24 Pin, p4x24 1 50
20 {100204492 ZY 1500 UHZE B Shaft Oil Pump 1 350
21 (100100134 ZY 1 50HUHE ke Gear Oil Pump 1 1,200
22100011111 GB89614E6 Retaining Ring, 6 1 50
23 (100100056 ZY 150U Oil Pump Assy 1 2,800
24 (100011537-0002  |GB16674/\iIZIEM6X35(2EI%F) Bolt, M6x35 2 50
25

26

27

28

N
s}

24

ML 2 AT/ WL BT o
OIL PUMP/OIL FILTER




D5200—-R

NO. BEES BRE ENGLISH DESCRIPTION | /%K -1

1 [100100537-0002  |ZY1505EILABAE KIRFIMEX63( £ EtE) Nut 4

2 (100106609 FAE(@12.5x2x@22_HF) Washer,p12.5x2xp22 4

3 (100100253 ZY1505EI K IFA2AB(144mm) Cylinder Stud Bolt A 4

4 (100010556 EAT4p10x 12(RoHS) Pin,p10x12 2

5 (100100396 ZY1507 B EAIIRIEM8 X 30 Bolt Return Springn Fixing,M8x30 1

6 /100100868 EMH 8% 14X 6.3 Dowel Pin,p8x14x@6.3 2

7 (100104941 7OHit I FRALE Strainer Oil Filter 1

8 [100011273-0003 GB57891%4£M6 x40( - F%¥) Bolt, M6x40 7

9 [100011279-0002  |GB57894ZAEM6X 70( £ EI%t) Bolt, M6x70 6

10 [100052343-0008 ZY150f58hiFE4 & (#455_8805) Right Crankcase Block 1

11 (100100984 HiA(6202_ %) BeaRing,(6202) 2

12 {100101149 %7 (6203_P63_fzi11-25) BeaRing,(6203_P63) 1

13 {100011264-0003  |GB57894ZAEM6x 16( £ EI4t) Bolt, M6x 16 2

14 1100053140 FR1 2547 EAR Pressure Plate Bearing 2

15 [100101050 Hi7F(6303X3_RS) BeaRing,(6303X3_Rs) 1

16 100101245 417 (TM6204) BeaRing,(Tm6204) 1

17 [100101235 #i7%(6201_RS) BeaRing,(6201_Rs) 1

18 [100101111 #1735 (63/28_X2H) BeaRing,(63/28_X2H) 1

19 {100052342-0008 ZY150Z8hihFE415(8805) Left Crankcase Block 1

20 [100100331-0006  |CG125DKUHIREE( > EI4) Oil Drain Plug 1

21 (100106548 SEHE(P12.1x2xp20) Washer,p12.1x2x (20 1 50
22100104747 CG125D#4 5mEf (14%x22x5_FIHELTE) Oil Seal 14x22x5 1 200
23 (100102998 ZY 1505 B4R TR Pressing Pin,Body Upper Pin 1 150
24 (100103003 ZY150/F 4K Pressing Pin,Body Spring 1 100
25 (100053422 ZY 1505 H4A£HR Pressing Pin,Body Stop Plate 1 100
26 {100055589-0006 GB16674/\MIRAEME X 16( 22 E5E) Bolt, M6x 16 1 50
27 (100104703 CB125HIENiE (20X 34 x 7_RIGEERE) Oil Seal 20x34x7 1 200
28 (100011539-0001 GB16674/\MIRAEME X 45( 22 B 5E) Bolt, M6x45 1 50
29 (100105484 CG125DESEHE 1 i Clamp 1 150
30 (100102977 CG125DES B (1#_FiE1D_S&ZHH) Pipe Assy 1 350

Hh#h% CRANKCASE

17 @ﬂ

hE L) Ul

A\
s

o




NO. BEES BRE ENGLISH DESCRIPTION | /%K BH{iff
1 (100057932 ZY1505&ZE# —(2#_PVD) Piston Ring,1 1 1,200
2 (100057931 ZY1505EZEA (24 k) Piston Ring,2 1 500
3 (100057930 ZY 150 41E(2#_PVD) Oil Ring,Assy 1 800
4 (100304485 ZY1505EZEH B (2# _—HHIFPVD) Piston Ring,Comp 1 1,800
5 (100100584 GS1255E2=4 P4 Check Ring Piston Pin 2 50
6 (100101527 ZY1505E2E:Y Pin,Piston 1 250
7 100057933 ZY1505EZE(2#) Piston 1 1,800
8 [100206916-0001 ZY 1508044 A TS (SIZ4R) Crankshaft Connecting-Rod Assy 1 18,000
9 100103572 ZY 150805 HHE Crankshaft Tube 1 1,000
10 [100101138 #liA(TMT6207YA9_P5CS20) BeaRing, (Tmt6207Ya9_P5Cs20) 1 2,200
11 100100643 CG125D¥ [ (25% 14x4) Semicircular Key 2 100
12 (100136329 ZY1508RfEFFAE (1SR _HDIDE I _ TRk _THRE) Connecting Rod Comp 3 1 14,000
13 (100100640 7O (2#_25x14x4) Semicircular Key 1 50
14 (100091808 ZY150F@EH) ikt (2#) Driving Gear 1 2,800
15 [100091807 ZY 150 @M i A& (2#) Driven Gear Ass 1 5,000
16 (100085749 ZY150F @£ Mah ik 414 (2#) Drive Gear Set Balance Shaft 1 8,000
17 [100103569 ZY150F @ihiE Balance Shaft Bush 1 500
18 (100207225 ZY150F i Balance Shaft 1 4,000
19 [100100545-0001  |ZY1508HIHIREM14x 1.25x 11( 24 EI%F) Nut M14x1.25x11 2 500
20 {100106364 SEHE(p14.5%2.8Xx(p29) Washer,p14.5%2.8x(29 3 100
21 (100053886 ZY150B &8 KIRAM14x 1x9(2#) Lock Nut Clutch 1 250
22
23
24

R P / 39
CRANKSHAFT CONNECTING-ROD ASSY/PTSTON




rNS2R=Zve3a>

NO. BEES BRE ENGLISH DESCRIPTION | /%K B

1 (100106503 FHE(P12.2x 1 X (p22.5) Washer,(p12.2x1x(22.5 1

2 (100103619 ZY150FHh2A% k6% Gear M-2 1

3 (100103623 ZY 1504545146 (2#) Gear M-5 1

4 /100103655 ZY150E 5 AT E Bush 1

5 1100103648 ZY 150V Ve PR (17x1.6x23) Washer 2

6 |100100595 70/55)%h 4B (@15.5x1.2X(19) Circli,15.5x1.2x(p19 2

7 [100103620 ZY 150314 Gear M-3 1

8 (100103654 ZY150Efas it E Bush 1

9 (100103621 ZY150Ffharvitt Gear M-4 1

10 (100103590 ZY150=E e Transmission Main Shaft 1

11 [100106524 FAE(20.1x1x(p27) Washer,(p20.1x1x(27 3

12 |100103567 ZY1508If A% i AT E Gear Bush 2

13 {100103729 ZY 1508244 V%t Gear C-2 1

14 {100103733 ZY 150 )H5A 648 (2#) Gear C-5 1

15 (100148339 ZY 1500 (1# _&)4h153) Transmission Counter Shaft 1

16 {100103730 ZY 15085314 it Gear C-3 1

17 |100103649 ZY 150 Viie PR (20X 1.6x27) Washer 1

18 |{100100629 C100&4l it 14 (p18.5x1.2X(p22) Check Ring,(p18.5x1.2x (22 1

19 {100103731 ZY 15084ttt Gear C-4 1

20 (100106520 FHE(17.2X1.2X(26) Washer,(p17.2x1.2X(26 2

21 (100103566 ZY 1508 1 N E Gear Bush 1

22 (100103728 ZY1508IH 1454 Gear C-1 1

23 (100106454 FEE(p17.5%1.2xp26) Washer,¢17.5x1.2xp26 1 100
24 (100011099 GB894. 1141 7(4®17_M1#E15.7) Retaining Ring, 17 1 100
25100103819 ZY150E%)iE4:(428.14) Drive Sprocket 1 ERN
26 |100103850 CB125MIE ) A EIEMR Fixing Plate Drive Sprocket 1 ER
27 |100031911-0004 GB57831#42M6x 10( 2 F4%) Bolt, M6x10 2 ERN
28 (100103578 AA22 v I b Main Shaft Transmission 1 6,300
29 (100203549 HOEF—=2v I~ Coutershaft Transmission 1 7,000
30 {100203330 AAZEV IS+ ADH—2v T~ Transmission Main Counter Shaft 1 12,000

PLH
TRANSMISSION MECHANISM




*¥7SIb
NO. FEBE R ENGLISH DESCRIPTION | {EFI#K B
1 /100100389 &1 25HS A EMARIFAE Bolt Fixing Plate 1 100
2 100106373 TAE(P6.2X1x(p14) Washer,p6.2x1x(14 1 50
3 (100203962 ZY150FERMARMNE Locating Plate Assy 1 250
4 (100103986 ZY 150TERIARGH5E(2#) SpRing, Locating Plate 1 100
5 {100011174-0004  |GB57831%42M6x20( % F5¥) Bolt, M6x20 1 50
6 (100053426 ZY150RE4R Stopping Plate 1 800
7 (100203796 ZY 15075 SREsEp (AL E ) Gearshift Drum Comp 1 1,800
8 (100203759 ZY150FfiL bl Shaft Gearshift Fork 1 600
9 (100203761 ZY 150853k X 4 Guide Pin,Selector Fork Center 1 600
10 [100203750 ZY150F ik X Center Fork,Mainshaft 1 1,200
11 (100203722 ZY1508 1%k X Right Fork Countershaft 2 1,200
12 (100203888 ZY 1504445 8B (208) Gearshift Lever Comp 1 2,500

100120663 CG125D4% i Ak (3# 45 ) Contact Cearindication 1 250
19 [100208413-0002 | ZY 15044 43R (FHASEk:_##15G-D01_L:450) Gearshift Switch Lamp 1 800
20 [100011268-0003 | GB57898EMEX 25( - F14k) Bolt, M6x25 2 50
21 100100887 R p3x8.5 Pin ¢3x8.5 2 50
22
23
24
25

Tm%£££;>ﬂ

18 9

Az S LAY
GEARSHIFT MECHANTSM




SIRL—4

z
°

BT

BRe

ENGLISH DESCRIPTION

R

100205285

ZY 1508 AL FAHE (2#_12V8IR)

Rotor Assy Magneto

100205137-0017

ZY 150 HANEFAE(2# _12VBIR_£RER_#QBZ-68_L:430)

Stator Assy Magneto

100055589-0006

GB16674/)\iLIRIEM6 X 16( 22 F14F)

Bolt, M6x16

100011170-0003

GB57831Z42M5x 25( = F1%¥)

Bolt, M5x25

WIN| | =

o|N[o|u| p| W N

T A S B MAGNETO COMP

10



CILE—F—

z
°

WHES

BRa

ENGLISH DESCRIPTION

Hiff

100011268-0003

GB57891Z42M6 x 25( = F1%¥)

Bolt, M6x25

50

100104241-0001

ZY150/2 5 L2 4;_[AZ_510_8805)

Starting Motor Assy

7,500

100053424

ZY 1503k ik 4k

Shaft Reduction

200

100103244

ZY 1503 it i E

Reduction Shaft Sleeve

100053425

ZY 1503k ik 4

Twin Gear Set

1,800

100101017

B (K22x29% 17_ixkt)

Needle BeaRing,(K22x29x17)

800

100202731

ZY150/88 RN HE(2#)

Plate Gear Assy

R R R R rN

2,800

OO N O U AW N

U B
ELECTRIC STARTING MECHANISM

11



NO.

WEES

ENGLISH DESCRIPTION

R

Hififi

=/EB8(MG03B_L:500)

Ignition Coil

1,480

ZY150:A8%(DCI-ZSG03-000)

C.D.I

5,800

7R E88(MT12V8-ZS058)

Rectifier

3,800

H#%4F ELECTRIC

12



